
Jøtul F 250

Jøtul F 250 cat no. 350705 BBE ( Blue Black Enamel), Jøtul F 250 cat no. 350704 GP, ( Grey Paint), Jøtul F 250 cat no. 350796 BP (Black Paint)

Pos. no. Spareparts Consist of pos.no: Benevnelse Description Dim./Spec.

1 10408795 Sideplate nedre , venstre, GP Side plate low left, GP Cast iron

1 10408727 Sideplate nedre , venstre, BBE Side plate low left,, BBE Cast iron

1 10408792 Sideplate nedre , venstre, BP Side plate low left,, BP Cast iron

2 129938 Askeskuff Ash pan 1mm steel plate

3 10409710 Fyrbunn Bottom plate inner Cast iron

4 10409295 Sideplate øvre , venstre, GP Side plate, left,, GP Cast iron

4 10409227 Sideplate øvre v, BBE Side plate, left,, BBE Cast iron

4 10409292 Sideplate øvre v, BP Side plate, left,, BP Cast iron

5 129934 Brennplate , venstre Burn plate, left Vermiculite

6 10411612 Brikke Bracket Cast iron

7 129936 Brennplate, bak Burn plate, rear Vermiculite

8 10409195 Bakplate, GP Rear plate, GP Cast iron

8 10409192 Bakplate, BP Rear plate, BP Cast iron

9 10410195 Skjermplate, bak, GP Heat shield, rear, GP Cast iron

9 10410127 Skjermplate, bak, BBE Heat shield, rear, BBE Cast iron

9 10410192 Skjermplate, bak, BP Heat shield, rear, BP Cast iron

10 10409495 Topplate, GP Top plate, GP Cast iron

10 10409427 Topplate, BBE Top plate, BBE Cast iron

10 10409492 Topplate, BP Top plate, BP Cast iron

11 220102 Ventilhendel øvre Valve handle upper 3mm Stainless steel

12 10410012 Ledeplate Baffle plate Cast iron

13 10409618 Ventil øvre Valve upper Cast iron

14 10409512 Ventil plate Valve plate Cast iron

15 10418012 Ventil boks Valve box Cast iron

16 10417912 Hvelv Baffle plate Cast iron

17 129935 Brennplate høyre Burn plate right Vermiculite

18 10409395 Sideplate øvre , høyre, GP Side plate upper right, GP Cast iron

18 10409327 Sideplate øvre , høyre, BBE Side plate upper right, BBE Cast iron
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18 10409392 Sideplate øvre , høyre, BP Side plate upper right, BP Cast iron

19 156257 19, 33, 34, 35 Front m/låshus , GP Front w/ locking dog , GP Cast iron

19 156256 19, 33, 34, 35 Front m/ låshus, BP Front w/ locking dog, BP Cast iron

20 10408895 Sideplate nedre , høyre, GP Side plate low right, GP Cast iron

20 10408827 Sideplate nedre , høyre BBE Side plate low right, BBE Cast iron

20 10408892 Sideplate nedre , høyre BP Side plate low right, BP Cast iron

21 129940 Hengsle Hinge 4mm steel

22 220186 Deksel sidepl nedre BP Cover side pl low BP 1mm Steel plate

22 221095 Deksel sidepl nedre GP Cover side pl low GP 1mm steel plate

23 Dør , GP Door , GP    Cast iron

23 Dør, BBE Door, BBE Cast iron

23 Dør, BP Door, BP Cast iron

24 129292 Glass klips Glas clip 0,9mm Sainless steel

25 220101 Glass Glass   4mm Ceramic glass

26 129937 Handtak Handle Ø16mm Stainless steel

27 10418195 Deksel plate sokkel, GP Cover plate pedestal, GP Cast iron

27 10418127 Deksel plate sokkel, BBE Cover plate pedestal, BBE Cast iron

27 10418192 Deksel plate sokkel, BP Cover plate pedestal, BP Cast iron

28 10408695 Sokkel, GP Pedestal, GP Cast iron

28 10408627 Sokkel, BBE Pedestal, BBE Cast iron

28 10408692 Sokkel, BP Pedestal, BP Cast iron

29 129946 Ventilstang Handle Cast iron

30 10412112  Ventil/deksel Valve/cover plate Cast iron

31 10408918 Bunnplate Bottom plate Cast iron

32 220481 Skjermplate under Heat shield under 1mm steel plate

33 10438812 Låshus F 250 Locking dog F 250 Cast iron

34 117833 Skrue linseh. Screw machoval POZ M6 x12

35 116832 Mutter M6 Nut M6 M6
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40 117118 Skrue sekskant med flens Screw hex cap flange frame M6x16 Special

42 117563 Skrue sekskant med flens Screw hex cap flange frame M6x40 Special

43 116892 Skrue MaskSenkh Poz Screw MachFlat Poz M6x10 ElZn DIN965

44 117880 Mutter sekskant med flens Nut hex cap flange M6 untr. DIN 6923

45 117117 Skrue sekskant med flens Screw hex cap flange frame M6x20 Special

46 127075 Nagle, sortkrom Rivet , black crom Ø6x33

47 127105 Skive rund, sortkrom Washer, black crom Ø18xØ6,4x1,6

48 117703 Skrue unbr Screw M6x16 Special

49 127076 Nagle, sortkrom Rivet , black crom Ø6x24

50 126164 Fjær for klinke Spring for latch Ø2mm Stainless steel

51 128011 Stengjern Latch 3mm Stainless steel

52 117177 Mutter sekskant Nut hexagonal MUTTER M10 st8,8 Elzn

53 116759 Skrue sekskant Screw hexagon M8x20 Elzn DIN 933

54 220105 Hylse Sleeve Ø10,0x1,0 h=9,5

55 117875 Skrue sekskant med flens Screw hex cap flange frame  M8x20 DIN 6921

56 117892 Skive  Washer Ø19,4XØ10X0,9

57 117877 Skrue sekskant med flens Screw hex cap flange frame M8x30 Elzn DIN 933

58 117874 Skrue sekskant med flens Screw hex cap flange frame M8x16 Elzn DIN 933

59 220438 Skive Washer Ø16,7XØ10,1X3

60 117881 Mutter sekskant med flens Nut hex cap flange M8 untr. DIN 6923

61 Pakn LD 250-2 M/L for glass Gasket LD 250-2 W/G for glass Ø6,4x1450

62 Pakn LD 187-1 M/L for ventil Gasket LD 187-1 M/L , vent box Ø 4,8x400

64 Pakn LD 375-2  for dør front Gasket LD 375-2 , door front Ø9,5x1840

70 155294 23,24,26,50,51,52,56,59,61,64 Dør kompl u/glass GP Door compl w/o glass GP  

70 155293 23,24,26,50,51,52,56,59,61,64 Dør kompl u/glass BBE Door compl w/o glass BBE  

70 155972 23,24,26,50,51,52,56,59,61,64 Dør kompl u/glass BP Door compl w/o glass BP

71 Pakn LD 360 m/l for top plate Gasket LD 360 w/g for top plate ø8,7 x 1350

350922 Klebersten  sider sett Soap stone set, sides
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221400 Brakett for kleber sider Bracket for soap stone sides

350923 Aluminium sider sett Aluminium sides set

350920 Støpejern deler for ekstrautstyr BP Cast iron parts for extra sides BP

350921 Støpejern deler for ekstrautstyr GP Cast iron parts for extra sides GP

Draw.no. 3-2720-P11
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